Simplicity
PARTS MANUAL

CORONET SERIES

8.5 HP Gear 12 HP Gear 12 HP Hydro 13 HP Hydro
Mfs, No. 1692380  Mfg. No. 1692382 Mfg. No. 1692515  Mfg. No. 1692385
Mfg. No. 1692387 Mfg. No. 1692389  Mfg. No. 1692517  Mfg. No. 1692392

30" Mower Deck 34" Mower Deck
Mfg. No. 1692126  Mfg. No. 1692128
Mfg. No. 1692543 Mfg. No. 1692545




Extend Equipment Life - Use Only Genuine Simplicity Parts & Accessories
Available at Your Local Simplicity Dealer

ENGINE OILS

SAE 5W.30 SECD COLD WEATHER ENGINE CIL fr
use in all four eyele and diesel engities at 30° temp, and below.,
Ciast: of 12 QUATES seec s sssesss st e coeeeeeescreeenns e 16855745

SAE 30W 3G/CC DETERGENT ENGINE O1L for use in four
cycle lawn und garden engines at operating temp. of 327 and abuve,
Also reominended for use in hydrostaric transroissions where 3000
oil is specilied.

Case of 12 quarts... , " - 1685659
PREMIUM 2. CYCLI:. ENGINE OIL for use with 2 (_'}cle enpines.
Une 2.5 . bortle mixed it one pallon of pascline=50-1 Ratio.

Case of (48} 2.5 O Plastic Botthes e noaes o 1085 745

Sixe Pack of .3 O Plastic Bottles. e cereasss e 1685746

SPECIAL OILS

COLD WEATHER WORM GEAR CIL for snowthrowers with
worm gear drive for peotection of bress gears and mating parts.
8 Oz Borde ... S L
Caseof 12-8 D" Buttles - 1683406
MULTL-PURPGSE HYDR&ULICITRANSI\J{ISSION DIL for e
in st hyeltaulic applications, and hydrostatic ransmisions. Specific

Simplicity applications: most hydrostitc cansmissions, all hevel pear cases.

Case 0f 12 QAL e rerrervess rensns s rrrnsnnserms s s nenaesenes OB 3 16
2112 Crallom Cnmtaiiies e ceveemanm s errenn s errann st 16835309
MAINTENANCE ITEMS

DEGREASER, DEGRIMER, PARTS CLEANER removes grease,
ail, dirt nnd arime withaut hatming paint or decals,

1 Cuarr wiTrigger Spray.... . 16BI61G
Case of 12 LA e ceeean s 1683620
1 Gallon Bottle o oo les36Il
Case of 4-1 Gallon Borres. e e 16836132
Extension Sprayer for Gallon Borrle .. T6B3623

GAS STABILIZER keeps gas fresh, provents carb

gum-up and bus o imique neck mewsuring device.
One Chunee Treuts 2- 172 Gublons of Cas,

[ 120 Bontle SRR £ 1 s YL 1.
Case of 12212 D: ﬂ-oules ......................... [683747

“ONE 5TEP” CLEANER/POLISH/SEALANT

PROTECTANT helps prevent and remove miner

scratches and scuffs & wrilizes a ¢lear polyethylene and

resin to give 2 “Non-Stick™ surface.
8 (. Burtle ... . 1683696

Caseof 12-4 Dr Bcrl:tli_.s ....Iﬁﬂ?ﬁg?
PNEUMATIC TIRE SEAL scals all leaks including bead leaks and

punctures up te 316 inch dianeter, Frovenes flars for cead life of tire,

@'} r'r_g Case of 12211 O Tabes wnvveenscvesenn e LOBS537
ot S Case of 24411 O Tubes e 1683525
TR 5 Callon Pail oo 1683327

[=23

Pump for 5 Gallon Pail L4328

Simplicity Brand Products

_
TOUGH-UP PAINT | I.'
Tomch-np Paint keeps equiptent in showroom condition,  ™~——
DEEP ORANGE
13 Oz Can... SRS, 11251 1§ |
{_..m_ of 12- ]3 & f‘ans .................................................. 1685614
(GLOSS BLACK

Case of 12513 CHIS e e e s csnss s sasnssnes ] BE 3640
WHITE

13 O Can SO SOPPN 1.5, 14 5 1t

Caze of 12- 13 {.'}z L"—ms .................................................. 1685178

T T T a3
METALLIC GREY

130 Cun ...

Case of 12- 13 U"z (_...mb

1685717

Consult decal on equinnent for proper color.

Awailable Accessories:

HOUR METER KIT can ke dash or console
moutieed 1w record vhe tots hours of operation,
Hout Meter Kt e, 1085535

GREASE GUN KIT has 12" flexible hose v vel
into tighe spots with ease. Cirease Gon Kir
contains gun & 1-8 Oz mube of prease.

Girease Gun Kit e T635 10

B Og, tube of preast oo 03077

CHEOME *MOON" HUBCATS fivs most Lwn
& parden equipment.

AR e 163114
4" Rim.. 136210
8" Rim .. e 36211
10" Rim - TBGTTRL
11" Rim L] 34509

DESIKGMNER SEAT COVERS with pocket, are double stitched,

easy care vinyl Keeps new sears mew, wukes wom seats look new.

Siall. Fis Rear Eneitwe Riders, FC,

: i Regent Series TeACOmS e rorreean, 1685540
tiW DB Medium, Firs 1.5, 16 LT, Broadaour

— .-f t——:"t:.— Large. Fits "SunSt'lr, 16 & 0GT

Series Tractars...

. 1683577

landlond Series Tractors ., 1685541 L \



Table of Contents

FRAME & FUEL SYSTEM

Allmotalz except T3 HP HYdro - ... .o i i iic i immmmma s amm s 2
TAHP Hydro Ry .ottt anas s s n s aaas sttt asa st aaasant ittt sasan s 4
STEERING &LIFT ....ccv.iiinan-s A ETdbaammr s I Gmssssmmmmmmssssssss ma [
FRONT COLUMN & BASH .. ... i iiis it niaernnrnasarsttassasttntammanmrassnasenrmnsmnnnss 8
-] i 3 I 1 e 1
EMNGINE & ELECTRIC CLUTCH (PTD)

85, 10 & 12HP BHGOS B SIAMONM ... .cemet s iaee s tn s ienes s namacs s ennnannscaeessnenssnn 12
T2 HP TECUMSED o i it irrmrr s s smct s i smmmccssssamasassommmssccammscessssammmanmesssssnnnmn 14
e I8 2 1 11 16
GEAR TRAMNSMISSION - Peerless Model 815-016B

TranSTISSIoN & CaITIBN . . . oo oot i oot iocccastsmcccasessammmcrsnammnaccssanancomamnmammmmnssnns 18
Contrals ... .. i et iammr s e, cvee 20
BEIVICE PAMS .. it ivrrnnesmmcsssmmceesaammmtttsssannansssannnseammmmmmessssssssmmmmmnnsmss 2z
HYDAO TRANSMISSICH - Hydro Gear Model 311-0500

TransmISsion & Carmier c vt virvrnrromrrr s e rrameacserommarssnmmnssssnmmnnmsssnnns Prernammans 26
L 3 1 1 ] - 28
SarviceParts .........cc0...- - 11
ELECTRICAL ..o i i et sanames T«
FRONTWHEELS &TIHES ........c... . icvveuuns 4
REARBWHEELS B TIRES ...... .. ot imcnresnrmmmrssseararasaoommressasssnammmmrareanssssna 36

30" MOWER DECK
Dirive & Arhor « Mfg. No5. 1692126 & 1692172 ... iiivurrnnrersnrnassssrtttnntasasssvssrsnns 38

Drive & Arbor - Mig. Mos, 1692543 &£ 1882544 ... oo cimri i iieei i iamamas s s samsmmmmmmmrns 40
Housing, Hiteh & Helght Adjustment .................. e At e e d b AR a b crserers G2
Deflector ............ N AR RN R YN N R YA AR tEEmssramEmCasrsmEmLEsrerastetamannnn 44
33" MOWER DECK

Drive & Arbor - Mfg. Mos, 1682128 B 1692174 ... ... ... iieieec it e 46
Drive & Arbar- iifg. Nos. 1692505 B TB9258E ..o .. i iiami e m e R I
Housing, HIEch & Deflomtor .o v vuseeiresnsons e imammas s ima s mmeesas anmnnnasncansssann 50
Helght Adjustment ... iirme i i mcmi s mar e it s cvree B2
DECALS T

L T1) 1 # 1T ] 3UR Ciessrrrssssserinrriasiisasesnnnas 54
AGCO-Allls ............ L L4 s I I I ANl E I s s s Rt st atamEms IR ELsssTREEELLstEN s sm R A =17
L Tl T T T vasarres A8
30" TWIN BAG GRASS CATCHER - Mig. No. 1692149 -

Adapter, Blade & TUBE GRAUP ... ivirssrrnnnrnrsrsensscrnmasss e iieiiimmmmsacearraaaaaa &0
Lo = . T I e e .
HIECh GrOUR cvremme i s rmm e tmm i crammmmnasasnnmmns T 717
34" TWIN BAG GRASS CATCHER - Mfg, No, 1582150

Adapter, Blades & Tube Group .................. Ce ot raeeE EEarTrs e eserrar e e an 62
COVEF & BAg BIOUD . ..y utrrrrasamnstsssnasmmnnsssssananssssnnnsstsssammmnnrrrssssssns veu B4
HItCH GAFOLID 4 rrvn s cmmm s cmmcsanammamsasasmmnmennss L s EEEsEE R TR R TR ra A s e, &8
34“GFIASSMULCHEH-Mfg.NDJBBﬂA?O”............ ....................................... 68
STANCARD HARDWARE TORQUE SPECIFICATIONS . ...uviiiirsmsiriramnasrcnranaranammannans 69
PART HUMBER INDEX ..v.oiiimmi i imii it i iimmmamrtiasnmmmtsasmmmrtsassnnanmmnnmnrens 1



Frame & Fuef Systerh




\Wg. Nos, 1692380, 1692382, 1692387, 1692389, 1692394, 1682396, 1692489, 1692515, 1692517, 1692519

Frame & Fuel System

REF. PART
NO. NO. aTy. DESCRIPTION
i) 173206 1 FUJEL FILTER
2 176440 4 BUSHING
3 934683 1 CLIP
4 1654930 1 BLUSHIMG, Rubber
5 1660007 1 FRAME ASSY. {Incl. Ref. No. 2}
G 1674231 1 ELBOW
7 1676861 1 HOSE, Fuel Tank
8 1685483 1 FUEL TANK {Inc]. Ref. Nos. 1, 4, 6 & 30)
o 1704351 14 FASTENER
10 1708253 1 FAMEL, Front
11 1708362 1 BTRAP, Fuel Tank, Brace - -
12 1708363 1 SUPFORT, Fuel Tank
13 1708470 1 SHROUD, Bear
14 1708524 1 FAD, oot Rest, AH
15 1708525 1 PAD, Foot Rest, LH
16 1708725 1 PUCT, Air Inlet {(Gear madel anly)
17 1709260 1 “Ur SUFPORT, Seat Deck
18 1710437 | SPACER, 21/864 x 1/2 x 21/64
149 1714020 1 AP, Fuel Tank, Vented
20 1714447 1 DUCT, Air Inlet {Hydre mode! only}
1 1921333 a CAPSCREW, Hex Hd., 51618 x1
22 1924856 1 SCREW, Hex Hd., Taplite, 516 x 1/2
23 1924940 1 WASHER, Plain, 13/32 x 7/8 x 564
245 1926003 6 SCREW, Hex Hd., Taplite, 1/4-20 x 1/2
25 1030591 2 CAPSCREW, Hex Hd,, Whizlack, 56-18 x 374
26 831277 5 MUT, Hex, Flange, Whizlock, 5/16-18
27 1931333 1 CARRIAGE BOLT, 5f16-18 x 3/
28 15335988 2 PAL NUT, 516
249 1835255 4 PAL NUT, 51618
a0 1960112 2 CLAMP, Hose
31 1960373 1 SCREW, Taplite, 5/16-15 x1



Frame & Fuef System

NOTE: Unless noted otherwise, use the standard hardware torgue specification chart.

4



Mfg. Nos. 1692385, 1692392, 1692399, 1692491

Frame & Fuel System

REF. PART
NO. NO, QTY. DESCRIPTION
1 173206 1 FUEL FILTER
2 176440 4 BLUSHIMNG
3 34683 1 GLIP
4 16545830 1 BUSHING, Rubber
5 1680007 1 FRAME ASSY. (Incl. Ref. No. 2}
& 1673796 1 SPACER
7 16742351 1 ELBOW
8 1676861 1 HOSE, Fuel Tank
9 1685483 1 FUEL TANK {Incl. Ref. No. 1, 4, 7 & 34)
10 1704351 14 FASTEMNER
uh 1708253 1 PAMEL, Front
12 1708362 1 STRAP, Fuel Tank, Bracs
13 1708363 1 SUPPORT, Fuel Tank
14 1708470 5 SHROUD, Hear
15 1708524 1 EBAD, Foot Hest, RH
i6 1708525 1 FAD, Foot Rest, LH
17 1710437 1 SPACER, 21/684 x 1/2 x 21/84
18 1714020 i CAP, Fuel Tank, Ventad
12 1714064 1 ‘U SUPPORT, Seat Deck
20 1714077 2 PLATE, Front Pane!
21 1714078 1 DUCT, Air Infet
22 1714103 1 SEAL, Front Plate
22 19214977 2 CAPSCREW, Hex Hd., 5M6-18 x 1-1/4
24 1922127 1 CAPSCREW, Hex Hd., 5M16-18 x 1-3/4
25 1923341 1 CAPSCREW, Hex Hd., 1/3-20 x 3/4
26 1924840 1 WASHER, Flain, 13/32 x 7/8 x 5/64
27 1925003 5] SCREW, Hex Hd., Taptite, 1/4-20 x 1/2
28 193054 ol CAPSCREW, Hex HBd., Whizlock, 5HE6-16 x 2/4
29 1931202 1 SCREW, Hex, Taptite , 516-18 x 1-1/4
30 1831277 4 NUT, Hex, Flange, Whizlock, 5/16-18
31 1531333 1 CARRIAGE BOLT, 516-15 x 2/4
32 18338985 2 BAL MUT, 546
a3 1935255 4 PAL MUT, 5M16-18
34 1960112 2 CLAMP, Hose



Steering & Lii

Sen Front Wheels Group




All Models

Steering & Lift

REF. PART

ND. NO. aTy. DESCRIPTICON
1 08512 1 PIVOT
2 1704420 2 KLIP RING
3 1706011 1 SPINDLE ASSY., LH
4 1706019 1 SPINDLE ASSY., RH
5 1708500 1 TIE ROD, RH
6 1708501 1 TIE ROD, LH
i 1708514 k| ECCENTRILC
B 1708516 1 LEVER
g 1708521 i RCD, Hitch

10 1708556 1 CABLE ASSY,, Lift

11 17085657 1 LEVER, Lift

12 1708559 1 FULLEY, Lift

13 1708884 1 SPRING, Compression

14 1708955 1 ARM ASSY., Lift

15 1708966 1 GRIP, Lever

18 1708373 1 EUSHING

17 1708235 2 BUSHING

18 1709237 1 " HITCH, Hook

i9 1710702 1 SPACER, 21/64 x 1/2 » 58

20 1998447 3 COTTER PN, 3/32 x 3/4

21 1919381 1 WASHER, Plain, 11/32 x 1 x 1/8

22 1918439 1 MUT, Hex, Esna Lock, 3/8-16

23 1920328 2 CAPSCREW, Hex Hd., 1/2-13 x 1-1/2

24 1821869 i CAPSCREW, Hex Hd,, 3/8-16x 1-1/2

25 1921971 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4

26 1922765 1 WASHER, Flain, 1332 x7/8 x 1/8

27 1924358 1 WASHER, Plain, 1822 x 1-1/2x1/8

28 1924940 3 WASHER, Plaln, 13/32 x 7/8 x 5/64

et 1930644 2 MNUT, Hex, Flange Lock, 1/2-13

20 1230645 1 MUT, Hex, Flange Lock, 3/8-16

21 1930651 1 MUT, Hex, 3/8-16

32 1931335 2 CARRBIAGE BOLT, 3/2-16 x1

a3 1935048 3 MUT, Hex, Flangs Lock, 5f6-18

34 1980170 2 WASHER, Plain

a5 1960236 2 SPACER



Front Coltnnn & Dash

Q/EE

NOTE: Unless noted otherwise, use the standard hardware torque specification chart.

8



All Models

Front Cofumn & Dash

REF. PART
NO. NO. aTy. DESCRIPTION
1 173668 1 WASHER, Plain
2 176440 2 BUSHING
3 916001 1 PIN
4 1666332 1 SPACER
5 1678381 1 TUBE, Steering
& 1678302 3 SPACER, 17/64 x 3/8 x 21/84
7 1686651 1 STEERING WHEEL ASSY. {Incl. Ref. Nos. 26 & 50)
8 1703508 1 PLATE, Stesting Mounting
g 1704428 2 BUSHING
10 1705014 1 SHAFT ASSY., Steering
11 1707057 1 ROD, Parking Brake
12 1707375 1 RCD, Shift
13 1707424 1 SPRING, Torsion
14 1708267 1 SHROUD, Front (Orange)
241708267 1 SHROUD, Front (Red)
15 1708428 1 GEAR, Steering
16 1708965 1 QUADRANT, Lift
17 1708971 1 ROD, Lift Height
18 1708990 1 SUPPORT, Steering
19 1700075 2 CLAMP
20 1709229 1 TUBE ASSY., Shift
21 1713843 1 KNOB, Rod, Shift
22 1713855 1 KNOB, Rad, Parking Brake
23 1713857 1 KNOB, Fod, Lift Height
24 1714081 1 DASH, Hydra
25 1714082 1 DASH, Gear
26 1714067 1 CAP, Steering Wheel
27 1917421 2 NUT, Hex, Jam, 1/4-20
28 1918447 2 COTTER PIN
29 1921221 1 CAPSCREW, Hex Hd., 51618 x 1-1/2
30 1921319 2 WASHER, Plain, 1/4
31 1923701 1 CAPSCREW, Hex Hd., 3/8-16 x 2
32 1924009 2 CAPSCREW, Hex, 1/4-20 x 7/8
33 1924356 2 WASHER, Plain, 13/32 x 1-1/2 x 1/8
34 1924356 1 WASHER, 13/32 x 1-1/2 X 1/8
35 1824361 1 WASHER, Plain, 17/32 x 1-1/4 x 7/84
36 1925003 3 SCREW, Hex, Flange, Taptite, 1/4-20 x 1/2
37 1925592 3 SCREW, Hex, Flange, Tapllte, 1/4-20 x 374
38 1928352 2 NUT, Hex, 3/8-16
39 1930591 B SCREW, Hex, Whizlock, 5/16-18 x 374
40 1930841 2 NUT, Hex, Flange, Whizlock, 1/4-20
41 1830642 1 NUT, Hex, Flange, 1/4-20
42 1931277 2 NUT, Hex, Flange, Whizlock, 5/16-18
43 1931350 2 CARRIAGE BOLT, 3/8-16 x 1
44 1933588 2 PLSH NUT, 5116
45 1935255 4 PAL NUT, 5/16-18
48 1960114 1 WASHER, Plain, 11/32 x 1 x 1/8
47 1960160 3 WASHER, Plain, 49/64 x 1-1/16 x 5/64
48 1960170 1 WASHER, Plain
49 1960339 1 NUT, Hex, Flange Lock, 3/8-16
50 1960540 1 ROLL PIN, 516 x 2

g



Seat & Deck

MOTE: Unless noted otherwise, use the standard hardware torque specification chart.

10



All Models

Seat & Deck
REF. PART
NO. NO. arTy. DESCRIFPTION
1 1667286 1 SPRING
2 1673320 3 RIVET
3 1686638 1 DECK, Seat (Orange)
4 1733900 1 SPACER
5 17046265 2 SPACER, Hood
G 1704628 2 CLIP, Hairpir:
7 1705248 2 PIVOT, Hood
8 1705249 2 SPACER
2 1708504 1 SCREEN
10 1708509 1 ADJUSTER, Seat
11 1708511 4 SPACER, Seat Side
12 1708881 1 CAP, Vinyl, Black
13 1713556 1 SUPPORT, Soat
14 1713839 1 SEAT AS3Y. {Includes Ref. No. 15}
15 1714482 i COVER, Seat
15 1714625 1 DECK, Seat {Red)
17 117356 1 LOCKWASHER, 5116
18 1919381 3 WASHER, Plain, 11/22x1x1/5
19 1921977 2 CAPSCREW, Hex Hd,, 5H&-18 » 1-1/4
20 1827567 1 MUT, Hex, 51 6-18
21 1530551 4 CAPSCHREW, Hex Hd., Whizlock, 5f16-18 x 3/4
22 1830642 g MNUT, Hex, Flange Lock, 1/4-20
23 1960295 8 CAPSCREW, Hex Hd., 1/4-20 x 5/8
24 1960373 2 SCREW, Taptite, 5/16-18 x 1

#



Engine & Electric Clutch (PYO) - 8.5, 10 & 12 HP Briggs & Siratton

Raf. Mo, 16 ——— =
usad on 8.5 H.P. only

=3 20 ¢

;::-: LY ""'.\
Eﬁﬁ @ Ses
' = %____- Transraission
I 12 Group

12



Mfg. Nos. 1692380, 1692387, 1692394, 1692489
Engine & Electric Ciutch (PTQ) - 8.5, 10 & 12 HP Briggs & Stration

REF. PART
NO. MND. QTy. DESCRIPTION
1 * 1 ENGINE, 8.5, 10 & 12 HP {Briggs & Strattan)
2 1584849 1 BELT STOF
3 080381 1 SCREW, Hex, Washer Hd., Taptite, 3/8-16x 2
4 1650670 1 GASKET, Muifler
5 1676183 1 CLAMP, MuFler
6 1704419 1 BELT STOF
7 17084056 2 DRAIN VALYVE, Qi
a 1708416 1 MUFFLER ASSY.
9 1708420 1 DUCT, Top, BH
10 1708421 i PIPE, Exhaust
11 1708536 1 ELECTRIC CLUTCH
12 1708537 1 SLEEVE, Clutch Anchor
13 1708581 1 DUCT, Taop, LH
14 1708645 1 HOSE, Qil Drain
15 1708715 1 SUPPORT, Muffler
16 1708716 1 DUCT, Top, Muffler, 8.5 HP
17 1709055 1 SEAL, Air Inlet
i8 1709056 1 SEAL, AirInlet
19 1713846 1 KMNOB, Throtile Control
20 1714040 1 THROTTLE CONTROL ASSY.
21 1877356 5 LOCKWASHER, 518
22 1917372 2 NUT, Hex, &/16-18
23 1958129 1 LOCKWASHER, 716
24 19149328 4 WASHER, 117532
25 1921332 1 CAPSCREW, Hex Hd., 5/16-18 x 3/4
268 1922755 2 WASHER, Plain, 3/8
27 1923735 4 SCREW, Hex HMd., 10-16 x 3/2
28 1924856 2 SCREW, Hex, Flange, Taptliie, 5/16-18 x 1/2
29 1930598 b SCREW, Taptife, 3/8-16 x 1-1/2
30 1931277 3 NUT, Hex, Flange, Whizlack, 5f16-18
H 1933263 2 WASHER, Plain
32 1333689 1 SCREW, Hex, Flange, Whizlock, 516-18 x 1-1/2
32 1833928 1 PUSH NUT
>4 1835255 1 NUT, Speead, 5/16-18
35 1936228 2 CAPSCREW, Socket Hd,, 5M16-18 x 374
a8 1950370 1 CAPSCREW, Hex Hd., 7118-20 x 2-1/2
a7 1960483 1 CARRIAGE BOLT, 6M6-3x1-1/4
15 1960536 2 SCREW, Hex, Taptite, 1/4-20x 1/2

* Ses your local Brigas & Stration dealer for parts and service.

13



Engine & Electric Clutch (PTO) - 12 HP Tecumseh

Tomue screw, Bef. No. 28, to

/35-45 in, Ibs.
28

12

Apply
sealant

Supplied with

- . i @_23

engine | ——
23 % 20
5 2 |
16
N 21\& @

==
See Transmission—"" Se=—
group far pulley

14



Mfg. Nos. 1692515, 1692517, 1692519
Engine & Electric Clutch (PTO) - 12 HP Tecumseh

REF. PART
NQ. NO. oTY. DESCRIPTION
1 * 1 EMNGINE, 12 HP (Tecumsah)
2 158499 i) BELT STOP
3 S603861 1 SCHREW, Taptite, 3/8-16x 2
4 1704419 1 BELT STOP
5 1708405 1 VALVE, Q1 Drain
& 1708536 1 CLUTCH, Electtic
7 1708537 1 SLEEVYE, Clutch Anchor
a8 1708645 1 HGSE, Ol Drair
8 1709055 1 SEAL, Air Inlet
10 1713846 1 KMNOB, Throttle Control
11 1714040 1 THROTTLE CONTROL ASSY.
12 1714103 1 SEAL, Air
13 1714442 1 DEFLEGTOR, Alr, Lower
14 1714443 1 SHIELD, Muffler
15 1916964 1 LOCKWASHER, 1/4
16 1917356 2 LOCKWASHER, 5/16
17 1917372 1 MUT, Hex, 5116-18
18 1918193 1 LOCKWASHER, 716
18 1921332 1 CAPSCHEW, Hex, 516-18 x 3/4
20 1322755 2 WASHER, Flain, 3/8
21 1530598 2 SCRAEW, Taptite, 3/8-16 x 1-1/2
P 1931277 1 MNUT, Hex, Flangs, Whizlock, 5/16-18
23 1833263 2 WASHER, Flain
24 1833589 1 SCREW, Hex, Flangs, Whizlock, 5H6-18x 1-1/2
25 1933088 1 PUSH NUT, 5116 :
76 1960262 1 MNUT, Hex, 1/4-28
ev 1960370 1 CAPSCREW, Hex, 7A6-20 » 2-1/2
28 1960536 2 SCREW. Plastite, 1/4-10 x /2

* Sea your local Tecumseh dealsr for parts and service.

15



Engine & Electric Clutch (PTO) - 13 HP Kohler

16

Torgus screw {Ref. No. 31)
to 35-45 in. |bs.

31 10

11—

/f

Sed englne mig:

for nut end ga: e?
Torgus engine mounting bolls

12-16 11, [bs. (4 places).

16



Mfg. Nos, 1692385, 1692392, 1692399, 1692491
Engine & Electric Clutch {(PTO) - 13 HP Kohler

REF. PART
NO. NGO, aoTyY. DESGRIPTION
1 * 1 ENGINE, 13 HP {Kohler)
2 1584499 1 BELT STOP
i) 60470 1 CAPSCREW, Hex Hd., M10-1-1/2 x B0mm
4 1676183 1 CLAMP, Muffler
5 17044189 1 BELT STOP
& 1702405 1 VALVE, Gil Drain
7 1708416 1 MUFFLER ASSY.
8 1708535 1 ELECTRIC CLUTCH
& 1708537 1 SLEEVE, Clutch Anchor
10 1709055 1 SEAL, Air Inlet
11 1708645 1 HOSE, Oil Drain
12 1713502 1 PIFE, Exhaust
13 1713554 1 SHIELD, Muffler
14 1713555 1 DUCT, Bottom
15 1713557 1 SUPPORT, Muffler
16 1713846 1 KNOB, Throtils Control
17 1714040 1 THROTTLE CONTROL ASSY.
18 1917356 8 LOCKWASHER, 516
19 1917372 2 MNUIT, Hex, 616-18
20 1918199 1 LOCKWASHER, 716
21 1919325 5 WASHER, 11/32
22 1919381 4 WASHER, Plaln, /8
23 1921333 2 CAPSCREW, Hex Hd., 5/16-18 x 1
24 1923735 4 SCREW, Hex Hd., 10-16 » 3/8
25 1924856 a SCREW, Hex, Flange, Taptite, 5/16-18 x 1/2
26 1933263 2 WASHER, Plain
27 1935255 1 MNLUT, Speed, 5/16-18
28 1950021 2 CAPSCREW, Hex Hd,, M8 x 1-1/4 ¥ 40mm
29 1960405 2 SCREW, Hex, #8-1-1/4 x 30mm
30 12604483 1 CARRIAGE BOLT, 5M16-23 x 1-1/4
<) | 1960536 P SCREW, Plastite, 1/4-10x 1/2

* See your local Kehler dealer for parts and service,

17



Peerless Transaxie Model 8915-0168 - Transmission & Carrier

Mook spring, Rei. Mo. 4, here.

18



Mfg. Nos. 1692380, 1692382, 1692394, 1692396, 1692489

Peerless Transaxie Model 915-0168 - Transmission & Carrier

REF. PART
NG, NO. QTyY, DESCRIPTION
1 ¥ 1 TRANSMISSION, 5-Speed (Gear)
2 122023 i COVER, Terminal
a 158499 1 BELT STOP
4 158106 1 SPRING, Returmn
o ans123 1 KEY, Woodruif, #9
G 927103 1 RING, Retaining
7 9E0478 4 SCREW, Hex Hd., 5A16-18 x 2-1/4
8 1676460 1 W-BELT
g 1704419 1 BELT STOP
10 1706450 1 PULLEY ASSY., Diive, Engine
11 1706454 1 FULLEY ASSY., Driven, Transmission
12 1707433 .| BUSHING, Rear
13 1707589 1 BELT 8TOF
14 1708410 1 GUIDE, Bealt, Transmission
15 1708558 1 SWITCH, Ball
16 1705083 1 BLISHING, Frant
17 1709216 1 STRAP, Torgue
18 1709252 1 CARRIER ASSY.
12 1713742 1 STRAP, Torque
20 1919381 1 WASHER, Plain, 515
21 1979384 1 WASHER, Plain, 7116 x 1-1/4 ¥ 1/8
22 1221176 2 CAFSCREW, Hex Hd,, 1/2-13x 1-1/4
23 1821971 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
24 1322755 1 WASHER, Plain, 13232 x 1 x 1/8
25 1823683 2 SCREW, Hex Hd., Taplite, 3/8-18 x 5/8
26 1924361 1 WASHER _
27 1824840 k| WASHER, Plain, 13/32 x 7/8 x 5/84
“B 1927557 2 MLT, Hex, Flange, Whizlock, 5/16-18
29 18305491 1 SCHEW, Hex, Flange, Whizlock, 5/16-18 x 344
40 T930644 2 MNUT, Hex, Flange Lock, 1/2x 13
2 1851332 2 CARRIAGE BOLT, 5/ 6-18 x 5/8
az TAG0020 1 WASHER, Plaln, 21732 x 1-1/4 x 1416

* Service parts are listed on pages 22 - 25, Qbtain repalr parts from your authorized
PeerlessiTecumseh Distributar,

19



Peerless Transaxle Modal 815-0168 - Controls

. {Transmission Carrler

&

Soe Rear Wheels
Tires p. 36 & 37.

20



Mig. Nos. 1692380, 16892382, 1692394, 1692396, 1692489

Peerless Transaxie Mode! 9150168 - Controls

REF. PART
HNO. NO. QTY. DESCRIPTION
i 1591086 1 SPRING, Return
2 980202 Al WASHER, 3/4
3 1668827 1 PULLEY, Idlar
4 1669837 1 SPRING, Idler
o 1703805 1 KLIPBRING, 1/2
G 1704849 1 PAD, Fada!
ri 1706252 1 LEVER, ldler, Pulley
8 1706255 1 ROD, Clutch, Rear
9 1706256 1 ROD, Braks
10 1706260 1 ROD, Cluteh, Front
11 1706264 1 EEVER, Clutch
12 1706388 1 BRACKET, Shift
13 1707209 1 ROD, Shift, Front
i4 1707210 1 BAR, Shift, Rear
15 1708366 1 TORSION BAR
16 1708367 2 BRACKET, Torslon Bar
17 1708409 1 PIVOT, Brake
18 1708554 1 KLIF RiNG, 3/8
19 1709097 1 SPRING, Comprassion
20 1709221 2 C1 EVIS, kdler, Bracket
21 170921 1 FPIVOT SHAFT ASSY.
22 1709345 1 SRPACER, Pivat
23 1710437 2 SPACER
24 1916964 1 LOCKWASHER, /4
25 1917356 2 LOCKWASHER, 5/186
78 1917372 2 MUT, Hex, 5/16-18
27 1918447 G COTTER PIN, 3232 x 32
28 1919326 4 WASHER, Flain
2% 1919381 3 WASHER, Plain, 5/16
S0 19794328 2 NUT, Hex, Nylon Lock, 5/16-18
31 1921319 1 WASHER, Plain, 17/84 x 5/8 x 53/64
32 1022224 1 SCREW, Hex Hd., 1/4-28 x 5/8
33 1924359 2 WASHER
a4 1924361 2 WaAESHER, Plain, 1/2
a5 1924856 4 SCREW, Hex Hd., Flangs, Taptiie, 516-18 x 1/2
36 1927429 1 SCREW, Hex Hd., Flange, Taptite, 1/4-20 x 5/8
37 1930645 1 NUT, Hex, Flange Lock, 3/8-18
b 1] 1931335 1 CARBIAGE BOLT, 5612 x 1
a9 1931342 1 CARRIAGE BOLT, 51618 x 2-3/4
40 1260223 1 CARRIAGE BOLT, 8H&-18 X 1-1/4
41 8221042 2 KEY

Y



Peerless Transaxle Mode! 915-0168 - Service Parls

MDOEL and SERLAL
NUMBERS HERE




Mfg. Nos. 1692380, 1692382, 1692394, 1692396, 16932489

Peerless Transaxie Model 915-0168 - Service Paris

REF. PART
ND. HNO. oTyY. DESCRIPTION
1 727 1 COVER, Tranzaxle
2 780086 2 BEARING, Needle
3 770114 1 CASE, Tranzaxls
4 778300 1 COUNTERSHAFT, (4-7/8" Long)
6 778281 1 GEAR, Spur (16 Teeth)
7 J7BETE 1 GEAR, Spur (22 Teeth)
8 F92160 4 KEY
9 784373 1 COLLAR, Shifter
10 784365 1 ROD & FORK ASSY,, 3hift
11 TFB200A 1 GEAR, Bevel (44 & 16 Teath) {Incl. Ref. Mo. 174)
12 Fraea2 1 BEVEL PINICH, input
13 TigE2 2 {5EAR, Bevel
4 FTE0E8 2 GEAR, Bevel Pinion
15 Frg26a0 1 RING GEAR
16 TBE150 gl STRIP, Bearing
17 786129 1 PIM, Drive
18 TBE1SY 1 SPACER, Neutral
(1-38" 0.0, x 1-1/8" LD. x 15732 Thick)
20 752139 1 BALL, Steel
22 7a2142 .| SPRING
23 788061 2 SEAL RING .
25 732073 17 SCREW, Hex Hd., Flangs, Threadforming, 1/4-20 x 1-1/4
26 792125 4 RING, Retalning, (Pkg. of 2)
27 792035 1 RING, Rataining
28 788040 1 RING, Rataining
29 FAOOT2 5 WASHER, Thrust
30 780108 3 WASHER, Thrust
3n0B 780178 gl WASHER, Thrust
2 Fa00Mm 2 WASHER
32 Ta2007 il 0" RING
a3 TRBO7E 1 SEAL, Square Cut
34 FaM5S 1 BUSHING
36 790071 1 DISK, Brake
37 707 1 PLATE, Brake Pad
3a 795021 2 PAD, Brake (Pkg. of 2)
39 786026 2 FIN, Dowel
40 TI2076A 1 WASHER, Flat
41 720047 1 LEVER, Brake
42 792073 1

SCREW, Hex Hd., Flange, Threadfarming, if4-20 x 1-1/4

Ref. Nos. 42A - 174 are on the followlng page.

Obtaln repalr parts from your authorlzed Peerless/Tecumseh Distributor.

23



Peerless Transaxle Model 915-016B - Service Parts




Mfg. Nos. 1692380, 1692382, 1692394, 16923986, 1692489

Peerless Transaxlie Mode! 815-0168 - Service Paris

REF. PART

NO. NO. QaTy. CESCRIPTION

4248 792085 i SCREW, Hex Hd., Flangs, Threadforming, 1/4-20 x 2-1/4
43 722075 1 NUT. Lock, 5/16-24

44 7R0025 1 HOLDER, Brake Fad

45 786066 1 SPACER

45 FRGD8EG 1 BRACKET, Braka Lever

47 774868 1 AXLE, (18-7/8" Long}

48 774688 1 AXLE, (11-5/8" Long} (Ingl. Ref. No. 26, Qty. 2)
49 778125 1 GEAR, Spur (35 Teeth)

50 778250 1 GEAR, Spur (27 Teath)

51 FiR1224 1 GEAR, Spur {22 Testh)

52 778321 1 GEAR, Spur (19 Teath)

o4 FTiB263 1 GEAR, Spur (11 Testh)

56 778151 1 GEAR, Spur (15 Teeth)

57 TIB248 1 GEAR, Spur {23 Teeth)

58 7781284 1 GEAR, Spur (28 Testh)

o9 FrB125A 1 GEAR, Spur (30 Teath)

61 TTB265 1 GEAR, Spur (34 Teeth)

63 TBE155A 1 SPACER

65 780162 1 WASHER, Thrust

oA 80160 2 WASHER, Thrust

66 776299 1 SHAFT, Input {3-5(16° Long)
67 76352 1 SHAFT, Brake {4 Keyed)

69 780161 1 WASHER, Thrust

Fi 788069 1 SEAL, Squarg Cut

76 780080 3 WASHER

77 T88O78A i RIMG, Retaining, Inverted
79 782144 1 SPRING, Brake

85 792137 2 FITTING, Lubrication

a0 788067 1 GREASE, 32 Oz, Boltle

150 510334 1 GASKET ELIMINATOR (Loctite #515)
161 TF6a02 1 IDLER ASSY., Revaerse

174 780085 1 BEARING, Needla

Ref. Nos. 1 - 42 are on the precading page.

Qbtain repair parts from your autharized Peerless/Tecumseh Distributor.,

a5



Hydro Gear Model 311-0500 - Transmission & Carrier

Hook spring,
Ref. No. 2, here
29

Attach to boss on BH
undarside of transmission.

Torgque to 80-100 in. 1bs.
H a0
i i
L 20
15 20—
28 E%12 :
8 AP

A

Torgue to——=&.—17 -
360-400 in. Ibs. _&P——18 B
oy

26



Mfg. Nos. 1692385, 1692389, 1692491, 1692515, 1692513

Hydro Gear Model 211-0500 - Transmission & Carrier

REF. PART
NOD. NO. QTY. DESCAIFTION

1 157127 1 SPRING

2 159106 1 SPRING, Retumn

3 o60478 4 SCHEW, Taptite, 5H6-18 x 2-1/4

4 16868715" 1 TRAMNSMISSION, Hydro

5 1704479 2 BELT STOP

3] 1707433 b BUSHING, Rear

7 1709089 1 BUSHING, Front

8 1709213 1 PULLEY, Transmission

g 1709216 1 STRAFP, Torque
10 1709218 1 FULLEY, Engine
il 1708232 1 CARRIER ASSY,
12 1709271 1 LEVER, Release
13 1703323 1 V-BELT
14 1709501 1 SRACER
15 1713441 1 STRAP, Tomque
18 1216966 1 LOCKWASHER, 1/2
17 1913262 1 MNUT, Hex, Jam, 1/2-20
13 1918381 2 WASHER, 516
192 1921176 2 CAPSCREW, Hex Hd., 1/2-13x 1-1M
20 1922611 1 WASHER, Plain, 13/32 x 1-1M4 x 1116
1 1923358 ] MUT, Hex, Leck, 1/4-20
22 1924361 1 WASHER, Plaln, 17/32 x 1-1/4 X 5/64
23 1927557 2 NUT, Hex, Flange Whiz, 5/16-18
24 193058 1 SCREW, Hex, Whizlock, 5/8-18 x 3/4
25 1930644 2 MUT, Hex, Flange Lock, 1/2x 13
26 1931332 1 CARRIAGE BOLT, 5/1168-18 x 5/8
27 1033650 1 SCREW, Hex, Whizlock, 51618 x 1-1/2
28 1935048 2 NUT, Flange, 2-Way Lock, 5H6-18
23 1935159 1 CAPSCREW, Hex, 5618 x 2-1/4
30 1960151 1 WASHER, Plain, 144 x 1-1/4 2 /64
31 1980509 1 SCREW, Taptite, #10-24 x 1-1/4

* Service parts are listed on pages 30 - 31.



0500 - Controls

Hydro Gear Model 311

ea

{Ref. No. 3)

Hook spring
hare.,

See RearWh
pg. 36 & 37

Mo, 14

p. Ref.

Seg Electrical Grou

28



Mfg. Nos. 1692385, 1692389, 1692491, 1692515, 1692519

Hydro Gear Model 311-0500 - Controls

REF. PART
NG, MO, QTY. DESCRIPTION
1 159106 1 SPRING, Retum
2 080202 AR WASHMER, 3/4
3 1866759 1 SPRING
4 16868827 1 FULLEY, Idler
a 1674440 1 SPACER, 25/64 x Blfa x 11116
G 1703805 i KLIPREING, 1/2
ri 1703200 i SFPACER
8 1704845 1 FAD, Pedal
a 1706260 1 RQD, Clutch, Front
id 1706264 1 LEVER, Clutch
i 1708352 g GUARD, Spring
12 1708366 1 TORSION BAR
13 J708367 2 BRACKET, Torslon Bar
14 1708409 1 PIVOT, Brakes
15 1708554 1 KLIF RING, 3/4
16 1708097 1 SPRING, Comprassion
17 1708217 1 ROD, Retum, Front
18 1T#08220 1 ROD, Cluteh, Rear
18 1708221 2 CLEVIS, Idler Bracket
20 1705552 1 PLATE
21 1708223 1 ROD, Control
22 1708224 1 ROD, Brake
23 1708228 1 LEVER, Control
24 1708227 1 SPACER
25 17053228 1 ROD, Shift, Front
28 1708231 1 FIVOT SHAFT ASSY.
27 1708244 1 ROD, Retum, Rear
8 1708345 1 SPACER, Pivot
23 17082850 1 TUBE
30 19173266 2 LOCKWASHER, 516
3 19173566 1 LOCKWASHER, 5/16
32 1917372 2 NUT, Hex, 5/16-18
33 1317372 1 NUT, Hex, 5/16-18
34 1918447 G COTTER PIN, 7/64 x 34
35 13189226 3 WASHER, Plain
35 1918326 1 WASHER, Plain
37 18318281 2 WASHER, Flain, 5/16
38 1815433 2 MUT, Hex, Lock, 5H5-18
39 1222127 1 CAPSCREW, 5A16-18x 1-3d
40 1223249 1 CAPSCREW, Hex, 1/4-20 ¥ 3/4
41 1924355 2 WASHER, Plain, 1/2 x 1 x 132
42 1924361 1 WASHER, Plain
43 1924856 £ SCREW, Taptite, 518-18x 1/2
44 1924240 i WASHER, Plain, 13/32 x 7/8 x 5/64
45 1027420 1 SCREW, Taptite, 1/4-20 x 5/8
46 1930641 a NUT, Hex, Flange Whiz, 1/4-20
47 1931318 1 CARRIAGE BOLT, 1/4-20 x 7/8
48 1931335 1 CARRIAGE BOLT, 6HG6-18 x 1
49 1931342 gl CARRIAGE BOLT, 5HE-18 x 2-3/4
&0 1931365 1 CARRIAGE BOLT, 3/8-16 x 2-1/4
581 1960223 1 CARRIAGE BOLT, 81618 X 1-1/4
82 1960261 i1 MUT, Hex, Jam, Lock, 3/8-15
53 8221042 2 KEY

20



Hydro Gear Model 311-0500 - Service Parls

NOTE: These parts are used on transmlssions with 3/N’s prior to 4000T0001.

15 44

20



Mfg. Nos. 1692385, 1692399, 1692491, 1692515, 1692519
Hydro Gear Model 311-0500 - Service Paris

REF, PART
NC. NO. QTy. DESCRIPTION

NOTE: These parts are used on fransmissions with SiN’s prior to 400070001,

1 1703205 1 BREATHER ASSY.
2 17025806 1 BUSHING, Rubber
3 1702907 1 ARM, Bypass
4 1708908 1 SEAL
B 17029082 2 FUCK, Dampener
& 1709910 1 SET SCREW
7 1709911 1 ARM, Control
a8 1709912 1 SPRING
g 1709913 1 CUP WASHER
10 1708914 1 SCREW, Socket Hd,
11 1703915 2 ACTUATOR PIM
12 1709916 1 ARM, Brake
13 1708917 1 WASHER, 7116 x 7/8 X 1/16
14 1702918 1 LOCKING STRAP
15 1709918 1 NUT, Hex, Lock, 5M16 x 24
16 1709320 1 SEAL, Lip
i7 17099321 1 SEAL, Lip
18 1709922 1 RING, Retaining
REF. PART
NO. NO. aTy. DESCRIPTION

NOTE: These parts are used on transmissions with S/N’s 4000T0001 and higher.

1 1709805 1 EREATHER ASSY.
2 17093046 1 BUSHING, Rubbear
3 1709907 1 ARM, Bypass
4 1709308 1 SEAL
5 1709910 1 SET SCREW
G 1709915 2 ACTUATOR PIN
r 1709916 1 ARM, Brake
8 1709917 3 WASHER, 7HE6x 7B x 1118
9 1709918 2 MUT, Hex, Lock, 516 x 24
10 1709920 1 SEAL, Lip
11 1709921 1 SEAL, Lip
12 1708922 1 RING, Rataining
13 1714431 1 CASTLE NUT, sM16-24
14 1714737 2 FPUCK, Dampenar
i5 1714738 1 ARM, Control
16 17147382 1 SPRING
17 1714740 1 SPACER
18 1714741 1 STUO, 5SHE-24
18 1714808 i SPRING, Helical Compression
20 1918447 1 COTTER FIN

k1|



Efectrical

Giear LIIr‘I[tS only

Torque to
30-36 in. lbs.

T
Clutch

NOTE: Unless noted otherwise, use the standard hardware torque specification chart,

32




All Models

Mot showm 17071011

CABLETIE

Electrical

REF PART
NO NO. aTy. DESCRIPTION

1 122023 3 COVER, Temminal

2 153010 2 SPRING

3 161176 2 SFRING

4 334683 1 CLIP

5 1603618 1 CABLE, Battary to Solencid

6 1812103 1 TUBE, Vent

7 1665237 1 WIRE ASSY.

B 1665238 1 CIRCUIT BREAKER

a 1665872 1 STRAP, Battary
10 1667805 1 BRACE, Battery
1 1676848 1 GROMMET
12 1685215 1 BATTERY
132 1685290 1 SOLENOID
14 1701580 i SWITCH, Nautral Start {Hydro madel)
15 1704379 1 SWITCH, Seat
16 1704581 1 EATTERY CAP
17 1704873 2 CLAMP, Wire _
18 1707056 2 CABLE, Battery to Solenoid
19 1708552 1 FILATE, Seat Achuator
20 1708558 1 NEUTRAL SWITCH (Gear model)
1 1708644 1 WIRE ASSY., MNeutral Switch (Gear model)
2 1708882 1 WIRE ASSY. PTO Clutch
23 1709086 1 BOQT, nsulater
24 1700088 1 CABLE, Solenold {o Starter
25 1700250 i WIRE ASSY., Neutral Switch (Hydro model)
25 1713183 1 CABLE, Batfery, Ground
=7 1713487 1 SWNTCH, PTO, Electrie Clutch
28 1713499 1 WIRING HARMESS
bt | 1713637 1 ADAFTER PLUG, Engine
an 1713842 1 MODLULE, Interlock
3 1713845 1 SWITCH, Ignition
32 1714054 Z KEY, Ignition
33 1714055 1 ADAFTER, Mut
34 1316522 2 MNLUT, Hex, 1/4-20
35 1816850 1 ML, Hay, 3/8-16
368 1216964 2 LOCKWASHER, 1/
37 1317366 2 LOCKMWASHER, 5116
32 1919430 2 MUT, Hex, Nylon Lock, 5/6-18
48 1820263 2 MLUT, HeX, 5/16G-24
40 1820427 1 LOCKWASHER, Extarnal Tocth, 3/8
4 1921319 2 WASHER, Plain
42 1922127 2 CAPSCREW, Hex Hd., 511818 ® 1-3/4
43 1823341 2 CAPSCREW, Hex Hd., 1/4-20 x 3/4
44 19243940 2 WASHER, Flat, 13/32 x 7/8 x 5/64
45 1925003 2 SCREW, Hex, Flange, Taptite, 1/4-20 x 1/2
46 1923477 2 SCREW, Taptite, #10-20 x 5/8 (Gear model)
47 1960547 1 WASHER, Internal Toath, 5/8

2
3

Mot shown 332747

CABLE TiE

* Not used on Mig. Nos. 1692385, 1692389, 1692491,
* Used only on Mfg. Nos. 15692385, 1652399, 1602401,

33



Front Wheels & Tires

See Sterng and Litt
Group.

Greass front wheel
assemblies.

10,

39



All Models

Front Wheels & Tires
REF. PART
NO. NOQ, oTyY. DESCRIPTION
1 1723863 2 VALVE STEM 8 CAP
e 260202 14 WASHER, 3/4
{Qty. 10 used on hydro models}
3 1611710 2 KLIP RING
4 1884080 2 TUBE, Front Wheel, 4.10/3.50 x 6
5 1673333 2 CAP, Threaded
G 1709376 2 TIRE, Front Wheel, 13 x 5.00-6
ri 1708362 2 FRONT WHEEL & TIRE ASSY.,13 x 5.00-6, Metailic Gray
{Incl. Ref. Nos. 1, 4, 6 & 8}
8 1709383 2 FROMNT WHEEL ASSY. 13 x 5.00-6, Metallic Gray
{lncl. Ref. No. 9}
9 1713167 4 BUSHING, Metal, 7-21/32 LD.
10 1714428** 2 HUB CAP, &7, Smooth
11 1714925 2 HUB CAP, &", Scalloped

* AGCO, Massey Ferguson & Export models,
** Simplicity models

35



Rear Wheels & Tires

Apply anti-saize ta axle
before assembly.

g

FELE T T T Y L L L)
£
Emm A

I
I
P o o o o o o o

11,12

36



Al Models

Rear Wheels & Tires

REF. PART
NO. NO. aQTyY. BESCRIFTION
i 164247 2 TUBE, Rear Wheal
2 172353 4 VALVE STEM & CAP
3 927704 2 “E" RING
4 960202 14 WASHER, 3/4
{Qty. 10 used on hydro models)
5 1663180 AR SPACER (Hydro models only)
5] 1676518" 2 GAP, Threaded
7 1701435* 2 RETAINER, Cap
8 1703281 2 TIRE, Rear Wheel, 16 X 6.50-8
g 17053384 2 REAR WHEEL & TIBRE AGSY.
fincl. Ref. Nos. 1, 2, B & 10}
10 1709385 2 BREAR WHEEL ASSY., Metallic Gray
11 1714429 2 HUB CAP, Smoath, 8"
12 1714926 2 HUB CAP, Scallaped, 8"
13 1860114 2 WASHER, 3/4 1.0. x 1-1116 O.D. x 1416 Thk.
14 8221042 2 KEY, Square, 316 x 316 x 1-1/2 long

* AGCO, Massey Ferguson & Export madels,

=* Simplicity models.



30" Mower Deck - Drive & Arbor

NOTE: Unless noted other-
wise, use the standard hard-
wata torgque specification
chart. :

38

_—-15




Mfg. Nos. 1692126, 1692172

30" Mower Deck - Drive & Arbor

REF. PART
NO, NO. aTy. DESCRIPTICN
1 108202 2 BEARING
2 1651201 1 W-BELT, 73-7/54"
3 1655728 1 COVER, Arior Housing
4 1658777 1 ADAPTOR, Blade
5 1656216 1 WASHER, Spring
(51 1656827 1 WASHER, Spline
7 1667869 1 SHIELD, Grass, Upper
a2 16564019 1 BLADE, Mowet, 30"
g 1664847 ] SCREW, Taptite, 5/16-18 x 374
10 1665835 1 GRIP, Levar
11 1666786 1 BPRING
i2 1669105 1 SPACER
13 1672132 a! COLLAR, Mower Arbor
i4 16R5245 1 SHAFT, Arbor (Incl. Ref. No. 13)
15 1685251 1 SHAFT & BEARING ASSY. (Incl. Bef. Mos. 1 & 14} -
16 1700229 1 SHIELD, Grass, Boftom
17 1700230 1 WASHER, Shim
18 1703273 1 ARBOR HOUSING ASSY. (Incl. Ref. No. 19)
19 1704314 1 FTTING, Grease
20 1704926 1 IDLER, Backside
21 1707270 1 PULLEY ASSY., 7-55/64" Dia.
22 1707335 1 GASKET, Foamn
23 1707435 i PULLEY ASSY., idler, 6" Dia.
24 1708562 1 LEVER ASSY.
25 1916950 1 MNLUT, Hex, 278
26 1916965 1 LOCKWASHER, 3/8
27 1918199 1 LOCKWASHER, 716
28 1922755 3 WASHER, Flat, 13/32 x 1 x 1/8
29 1923451 1 CAPSCREW, Hex Hd., 7H6-14 x 1-1/2, Gr. 8
30 1923491 1 CAPSCREW, Hex Hd., 71614 x 1, Gr. 8
31 1928701 1 CAPSCREW, Hex Hd., 3/8-16 x 2
a2 1923003 i CAPSCHEW, Hex, 3/8-16x 3
33 1924356 2 WASHER, Flat, 3/8x {-1/2x 1/8
34 1924940 2 " WASHER, Plain, 3/8
a5 1028352 1 NUT, Hex, Whizlock, 3818
35 1828721 1 MUT, Hex, Top Lack, 3/8-16
a7 1933263 1 WASHER

39



30" Mower Deck - Drive & Arbor

NOTE: Unless noted otherwise, use the standard hardware torque specification chart,

a0



Mfg. Nos. 1692543, 1692544

30" Mower Deck - Drive & Arbor

REF. PART
ND. NO. QTyY. DESCRIPTION
i 1851201 1 V-BELT, 73-7/54"
2 1656916 1 WASHER, Spring
3 1664019 1 BLADE, Mower, 30"
4 1665825 1 GRIP, Lever
L 1666786 1 SPH_ING
53 1669105 1 SPACER
7 1677274 1 ADAPTER, Arbor
8 1704314 1 FITTIMNG, Greasze
a9 1704926 1 IDLER PULLEY, Backside
i0 . 1706897 a2 BEARING
iR 1707335 1 GASKET, Foam
12 1707435 1 PULLEY ASSY., Idler, Fixed, 5" Dia.
i3 1708562 1 LEVER ASSY.
14 17132082 i WASHER, Hex
i& 1713092 1 PLLLEY
16 1713196 1 SHIELD, Grass, Lower
17 1713199 1 COVER, Arbor Housing
18 1713204 1 SPACER
19 1713338 1 ARBOR HOUSING ASSY. (Incl. Bed. No. 8)
20 1713609 1 SHAFT, Arbor, 5-53/64"
21 1713613 1 HUB, Pulley, 1-3/16"
2a 1713619 1 WASHER, Cupped
23 1713675 2 WASHER, Belleville
24 1714419 1 MUT, Hex, Flange, 9/16-18
25 1816950 1 MNUT, Hex, 38
26 1916965 1 LOCKWASHER, 3/8
27 1922755 3 WASHER, Flat, 13/32 x1x 1/8
28 1923495 1 CAPSCREW, Hex, 7/116-14 x 1, Gr. &
29 1923701 1 CAPSCREW, Hex, 3/8-16x 2
30 1923903 1 CAPSCREW, Hex, 38-16x 3
3 1924256 2 WASHER, Flat, 2/8 x 1-1/2x 1/8
a2 1924840 2 WASHER, Piain, 3/2
3 1928352 1 MNUT, Hex, Whizlock, 3/8-18
34 1528731 1 MUT, Hex, Lock, 3/8-16
3% 18960373 & SCREW, Hex, Taptits, 5/16-18 x1

4



30" Mower Deck - Housing, Hitch & Height Adjustment

When asssmbled, attach spring (1) here.

42



Mfg. Nos. 1692126, 1692172, 1692543, 1692544

30" Mower Deck - Housing, Hitch & Height Adjustment

REF. PART
NG HO. aTyY. DESCRIPTION
1 J06581 1 SPRING
2 163124 2 RING, Retainlng
3 157031 2 SPACER
4 172622 2 BOLT, Shoulder
5 1811705 1 SPACER
8 1655651 2 PIN, Locking
Fi 1664847 4 SCREW, Taptite, 516-18 x 3/4
8 1GE8487 2 ROLLER
g 1671260 1 SPACER
10 1885670 1 HOUSING ASSY., 30" (Orange)
G1685670 1 HOUSING ASSY,, 30° (Black)
11 1704082 2 MUT, Adustment
12 1704129 1 RGE, Laich, Hitch
13 1705249 2 SPACER
14 1707280 1 TRUNNICN
15 1707200 1 ROD, Adjustment
16 1707432 1 HITCH ASSY.
17 1707540 1 ARM ASSY.. Mower
18 1708250 2 PLATE, Plvot Suppon
19 1708518 2 SUPPORT ASSY., Roller
20 1709203 2 BAR, Mower Transport
21 1813744 2 JAMMNUT, Hex, 1/2-13
22 1216550 2 MUT, Hex, 3/8-16
23 1316865 2 LOCKWASHER
24 1917356 2 LOCKWASHER, 518
29 1917372 2 MWUT, Hex, 5f16-18
26 1919326 2 WASHER, Flat, M6
27 1919439 2 LOCKNUT, Hex, 38-16
28 1920415 2 CAPSCREW, Hex, 3/8-16 x 1-1/4
29 19212110 1 CAPSCREW, Hex Hd., 2/8-16x 1
a0 1924361 2 WASHER, Flat .
3 1924366 4 WASHER, Plaln, 21732 x 1-1/8 x 74
32 1824940 4 WASHER, Flat,3/8
33 1028352 2 NUT, Hex, Flange, Whizlock, 3/8-16
34 1520845 i MUT, Hex, Flange Lock, 3/8
as 18313652 2 CARRIAGE BOLT, 3/8-168x 1-1/2
36 1980020 4 WASHER, 21/32 v 1-1/8 x 1f16
a7 1960074 2 PIM, Retaining
as 1960023 2 PLSHNUT
349 1060223 2 CARRIAGE BOLT, 5A15-18 x 1-1/4

43



30" Mower Deck - Deflector

wisa, use the standard hard-
ware torque specification

NOTE: Unless noted other-
chart.

44



Mfg. Nos. 1692126, 1692172, 1692543, 1692544

30" Mower Decik ~ Deflector

REF. PART
NO. MO, aTy. DESCRIPTION
1 1664947 i RO, Deflector
2 16864253 1 SPRING
3 16865036 1 BEFECTOR, Plastic
4 1704873 1 CLAMP
5 116622 2 NUT, Hex, 1/4-20
=) 1816864 2 LOCKWASHER, 1/4
7 1821319 3 WASHER, Plain
8 1931317 2 CARBIAGE BOLT, 1/4-20 % 1-1/4
9 1960518 2 PUSHNUT, 1/4



34" Mower Deck - Drive & Arbors

Attach the end of spring (Fef. §
Mo, 3) here,

MNOTE: Unless noted other-
wise, use the standard hard-
ware torgue specification
chart.



Mfg. Nos. 1692128, 1692174

34" Mower Deck - Drive & Arbors

REF. PART
NO. NO. aTyY. DESCRIPTION
1 108202 4 BEARING
2 108209 1 V-BELT, 82-7/64"
3 164213 1 SPRING
4 1655729 2 COVER, Arbotr Housing
5 1656816 2 WASHER, Spring
7] 1656927 2 WASHER, Spline
7 1657242 1 SPACER
8 1667968 2 SHIELD, Grass, Upper
9 1664847 12 SCREW, Taptite, 5A16-186 x 3/4
10 16656835 1 GRIP, Lever
11 1667812 1 SPACER
12 1672132 2 COLLAR, Mower Arbor
13 1685245 2 SHAFT, Araor
14 1685251 2 SHAFT & BEARING ASSY., [Incl. Ref. Mos. 1 & 13)
15 1700229 2 SHIELD, Grass, Botiom
16 1700230 12 WASHER, Shim
i7 1703273 2 ARBOR HOUSING ASSY. {Incl. Ref. No. 18)
18 1704514 2 FITTIMG, Grease
14 1704926 i IDLER, Backslde
20 1705010 2 ADAPTOR, Blade
o3| 1706737 1 BLADE, Mower, Small (14-27/64")
22 1708738 1 BLADE, Mower, Large {(19-3/16")
23 1707210 1 FULLEY ASSY., Small Blade
24 1707223 1 FLULLEY ASSY., Large Blade
25 1707335 2 - GASKET, Foam
26 1708561 1 LEVER ASSY.
27 1316850 g HUT, Hax, 3f8-16
28 1916865 2 LOCKWASHER, 3/
20 1918183 2 EOCKWASHER, 7A6
an 1921972 1 CAPSCREW, Hex Hd., 3/8-16 x 212
31 1923471 1 CAPSCREW, Hex Hd., 711614 x 1-1/4, Gr. B
az 1923497 z2 CAPSCRHEW, Hex Hd., 711614 x 1, Gr. 8
33 1924356 2 WASHER, Flat, 3/8 x 1/8
34 1824940 2 WASHER, Flat, 3/8
35 182753 1 CAPSCREW, HexHd., 7Ai6-14 x 2, Gr. 8
36 1928362 1 MUT, Hex, 3/8-16
37 1928057 1 CAPSCREW, Hex Hd., 3/8-16 x 2-3/4
38 19306456 1 NUT, Hex, Flange Lock, 3/8-16
29 1833263 2 WASHER

47



34° Mower Deck - Drive & Arbors

48



Mig. Nos. 1692545, 1692546

34" Mower Deck - Drive & Arbors

REF. PART
NO. NGO, aTy. DESCRIPTION
1 108209 1 V-BELT, 82-7/64"
2 164213 1 SPRING
3 1656216 2 WASHER, Spring
4 1657242 1 SPACER
a 1664847 12 SCREW, Taptite, 5/16-18 x 3/4
& 166856835 9 GRIP, Lever
Fi 1667812 1 SPACER
A 1704314 2 FITTING, Grease
=] 17049265 1 PULLEY, ldler, Backside
10 1705897 4 BEARING
11 1708737 1 BLADE, 14-27/54"
12 1706738 1 BLADE, 19-2g/32"
13 1707335 2 GASKET, Foam
14 1708561 1 LEVER ASEY,
15 1713080 2 WASHER, Hex
16 1712090 1 FULLEY, 2-5f4"
17 1713091 1 FULLEY, &°
18 1713196 2 SHIELD, Grass, Lowsar
19 1713198 2 COVER, Arbor Housing Assy.
20 1713204 2 SPACER
21 1713338 2 ARBOR HOUSING ASEY. [Incl. Ref. Mo. 8)
22 1713609 1 SHAFT, Arbot, 5-03/64"
23 1713610 1 SHAFT, Arbor, 6-33/84°
24 1713613 1 HUE, Pulley, 1-3M18&"
25 1713814 1 HUB, Pulley, 1-35/64"
25 1713619 2 WASHER
27 1713675 4 WASHER, Belleville
28 1714418 2 MUT, Hex, Flanga, 5/15-18
29 1816850 1 MUT, Hex, 3/8-18
a0 1918965 1 LOCKWASHER, 378
31 1821572 1 CAPSCREW, 3/8-16 x 2-1/2
32 1223481 2 CAFECREW, Hex, 711614 x 1, Gr. 8
33 1924356 2 WASHER, Fiat, 3/8
34 1924940 2 WASHER, Flat, 3/8
35 928352 1 MNUT, Hex, 3/8-16
as 1928057 1 CAPSCREW, Hex, 3/8-16 x 2-3/4
a7 1830845 1 MUT, Hex, Flange, 2-\Way, 3/8-16

43



34" Mower Deck - Housing, Hitch & Deflector

When assembled, altach spting {Ref Mo, 1) here.

50



Mfg. Nos. 1692128, 1692174, 1692545, 1692546

34" Mower Deck - Housing, Hitch & Deflector

REF. PART
MO, NO. QTyY. DESCRIFTION
1 106681 1 SPRING
2 167081 2 SPACER
3 1611705 1 SPACER
4 1671260 i SFACER
5 1685672 1 HOUSING ASSY., 234" (Orange)
B1685672 1 HOUSING ASSY., 34" (Black)
<) 1704129 1 ROD, Latch, Hitch
7 1704873 1 CLAMP
5 1705080 i SPRING
L] 1705449 1 CEFLECTCOR, Plastic
10 1706709 1 ROD, Deflectar
" 1707280 1 TERUNMICHN
12 1707300 1 RoD, Adjustment
13 1707432 1 HITCH ASSY.
14 1913744 3 JAMMUT, Hex, 1/2-13
18 1916623 2 MUT, Hex, 1/4-20
16 1916964 2 LOCKWASHER, 1/4
17 1919326 1 WASHER, Flat, 516
18 1919434 2 LOCKMUT, Hex, 3/8-18
19 1320415 2 - CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
20 1921210 1 CAPSCREW, Hex Hd., 3/8-16 x 1
21 1824240 3 WASHER, Flat, 3/2 '
22 1930645 1 MUT, Hex, Flange Lock, 3/8-16
23 1931318 2 CARRIAGE BOLT, 1/4-20x7/8
24 1960093 2 PUSHNUT
25 1960353 2 WASHER, Flat, 17/64 x 2732 x /8
26 1060518 1 PUSHNUT

"



34" Mower Deck - Helght Adjustment

NOTE: Unless noted other-
wise, use the standard hard-
ware torque specification
chart.

116 1

Spacer {Ref. No, 7)
goes befween 2 welded
tabs on Raf, No. 8,

g2




Mfg. Nos. 1692128, 1692174, 16925435, 1692546

34" Mower Deck - Height Adfustment

REF. PART
HO. NO. QTY. DESCRIPTION
1 1523124 2 RING, Retainlng
2 172622 2 BOLT, Ehoulder, 3/8-16
3 1602248 2 SPACER, Rollar
4 16558651 2 PN, Locking
5 16685713 Fi ROLLER
6 1704082 2 MNUT, Adjustment
Fi 1705249 2 SPACER
8 17072386 1 ARM ABSY.
9 1707282 1 SHAFT ASSY ., Roller
10 17075687 1 COVER, Arbor
11 1708520 gl BRACKET, Roller Bar, 34"
12 1708564 1 PLATE, Support, BH
13 17092009 2 BAR, Mower Transport
14 1916950 2 MUT, Hex, 3/8
15 1916965 2 LOCKMWASHER, 3/8
16 1917356 2 LOCKWASHER, 516
17 1917372 1 WUT, Hex, 5M16-18
18 1279326 2 WASHER, Plain, 516
18 1824361 2 WASHER, Flat, 1/2
20 1924366 10 WASHER, Flat, 5/8
21 1928352 2 NUT, Flange Lock, 3/8
22 1930601 5 SCREW, Taptite, 5f16-18-5/8
23 1831352 2 CARRIAGE BOLT, 3/8-16x 1-1/2
24 1860020 2 WASHER, Plain, 21/32 x1-1/4 x 116
25 1860074 2 Pii, Retaining
25 1960223 2 CARRBIAGE BOLT, 5M16-18x 1-1/4

53



Decals - Simplicity

Top surface on body, [Bft
side of cantrol.

On top of frame. {1

Undemeath side
of body.




Ifg. Nos. 1692380, 1692382, 1692385, 1692387, 1692389, 1692392, 1692515, 1692517

Decals - Simplicity

REF. PART
NO. NO. QTY. DESCRIPTION
1 1 LD. PLATE {MNet Sarvicad)
2 1 DECAL, OPE! (Not Serviced)
3 1704278 1 DECAL, Danger {(Hand Under Dack)
4 1704277 1 DECAL, Danger (Chute In Place)
5] 1706037 1 DECAL, Culting Width - 30"
& 1708638 1 DECAL., Belt & Blade Replacement
7 1708877 1 DECAL, Cutting Width - 34"
5] 1702880 1 DECAL, Throttle/Choke
o 1708918 1 DECAL, Transmission Relsase Valve (Hydro modsls only)
10 1708927 1 DECAL, USA {Seat back}
11 1713480 1 DECAL, Operating Instructions
12 1713061 2 DECGAL, Model, Coronet 9 -5 Spead
13 17132963 2 DECAL, Mcdal, Coronet 12 - Hytro
14 1713082 2 DECAL, Model, Coronet, 12 - 5 Speed
18 1713964 1 DECAL, Seat Deack Stipe, RH
16 1713965 1 DECAL, Seat Deck Strips, LH
17 1714448 2 DECAL, Model, Coronet, 13 - Hydrp

55



Decals - AGCO Allis

Taop surface on body,
side of control. g

OCn top of frame. 13

12 Undameath side
'€ of body.

56



IMfg. Nos. 1692394, 1692519, 1692396, 1692385
Deacals - AGCQO Allis

REF. PART
MO, NQ, QTy. DESCRIPTION
1 1 LD. PLATE (Mot Serviced)
2 1 DECAL, OPE! (Not Sarviced)
2 1704276 1 DEGAL, Danger (Hand Under Deck)
4 1704277 1 DECAL, Bangat (Chute In Place)
5 1706037 1 DECAL, Cutting Width - 30"
fi 1708639 1 DECAL, Belt & Blade Replacemeant
7 1708877 1 DECAL, Cutting Width - 34°
8 1708880 1 DECAL, Throttie/Choke
2] 1708918 1 DECAL, Transmission Rselease Valve (Hydro models anly)
10 1708928 2 DECAL, Logo, AGCO Allis
11 1708927 1 DECAL, USA (Seatf back}
i2 1709061 1 DECAL, Touch-up Faint
13 1713480 1 DECAL, Operating Instructions
14 1708892 1 DECAL, Seat Deck, LH (409G}
1708901 1 DECGAL, Seat Deack, LH {(412G)
1708203 1 DECAL, Seat Deck, LH {412H)
1714455 1 DECAL, Seat Deck, LH {413H)
15 1708800 1 DECAL., Seat Deck, BH (402G)
1708302 1 DECAL, Seat Deck, RH (412G)
1708304 1 DECAL, Seat Deck, BRH (412H)
1714456 1 DECAL, Seat Deck, RH {(413H)



Decals - Massey Ferguson

Top surface on body, laft
side of control.

{n top of frame. 12

Undemeath gide
B,11 body.

5B



g, Nos. 1692488, 1682491

Decals - Massey Ferguson

REF. PART
NOD. NO. QTy. DESCRIPTION
1 i LD, PLATE {Not Serviced)
2 1 DECAL, OPET (Mot Serviced)
3 1704278 1 DECAL, Danger (Hand Undar Deck)
4 1704277 1 DECAL, Danger (Chute In Place)
5 1708037 1 DECAL, Cutting Width - 30"
4] 1708639 1 DECAL, Belt & Blade Replacement
i 1708877 1 DECAL, Cutting Width - 347
B 1708880 1 DECAL, Throtle/Choke
2] 1708918 1 DECAL, Transmisslon Release Valve {Hydro models only)
10 1708027 1 DECAL, USA (Seat back)
11 17092051 1 DECAL, Touch-up Paint
12 1713490 1 DECAL, Operating Instructions
13 1714364 1 DECAL, Saat Deck, LH (24093)
1714366 1 DECAL, Seat Deck, LH (2412H)
14 1714365 1 DECAL, Seat Deck, RH {2409G)
1714367 1 DECAL, Seat Declk, RH {2412H)

59



30" Twin Bag Caicher - Adapier & Tube

20

\A.l.l =y - —

60

) / | r

wy



Mig. No. 1692149
30" Twin Bag Caicher - Adapier & Tube

REF. PART
NG, NO. OTY. DESCRIPTION
1 926267 2 SCREW, Flat Hd., #10-24 x 5/8
2 1665419 2 LIFT PLATE
3 1679163 1 WING NUT ASSY., 5/16
4 16797164 1 CuUpP
L 1703769 1 TRANSFER TUBE
5] 1704241 1 WASHER, Special, 11/32 x 7/8 x 1-3/4
7 1704356 1 STRAP, Reinforcement
2 1704803 1 LATCH, Tube
9 1700134 1 ADAPRTER, 30" Mower
10 1713286 1 EXHAUST SHIELD, Front
11 1713287 1 EXHAUST SHIELD, Rear
12 1916622 4 MNUT, Hex, 1/4-20
13 1916964 4 LOCKWASHER, Spring, 1/4
14 1219328 1 WASHER, Flat, 5/16
i5 1279438 1 MUT, Hax, Esna Lock, 5/16-18
16 1220161 2 NMUT, Hex, Jam, 5f6-18
17 1827557 1 NUT, Hex, Flangs, 516-18
18 1328688 1 MUT, Hex, Centerlock, 5 6-18
19 192819 4 NUT & WASHER ASSY., Hex, 10-32
20 1930521* 4 SCHREW, Truss Hd., 10-32 x §/2
21 1931239 1 CARRIAGE BOLT, 5/16-16x 2
22 1933806 2 MUT, Hex Hd., #10-24
23 1935048 1 MUT, Flange Lock, 5/16-18
24 1935105 4 CAPSCREW, 1/4-20 x 5/8, Gr.8
55 1960095 P WASHER, Flat, 3118
25 1960122 1 CAPSCREW, Hex Hd., 5/16-18 x 314
27 1960185 1 WASHER, Flat, 518
28 1960223 1 BOLT, 5/16-18 X -1/
28 19680371 1 CAPSCREW, Hex Hd., 5M16-18 x 3/4

* Not required an madels equipped with 12 HP Tecumseh engine,
Mig. Nos. 1692515, 1692517 & 16925189,

&1



34" Twin Bag Calcher - Adapler, Blade & Tube

Ea,

———

e

62



PAfg. No. 1692150

34 Twin Bag Catcher - Adapier, Blade & Tubs

REF. PART
NO. NO. aTy. DESCRIPTION
1 1679163 1 WING NUT ASSEMBLY, 5/16
2 1679164 1 CUP
3 1702665 2 SPACER
4 1703769 1 TUBEE, Transier
5 1704347 1 WASHER, Spesial, 11/32 x 7/8 » 1-3/4
& 1704355 1 BRACKET, Attachment
7 1704603 1 LATCH, Tube
2 1705010 1 ADAPTER, Blade, High Lift
9 1706739 1 BLADE, High Lift, 34~ Mower
10 1709112 1 BAFFLE, 34" Mawer
11 1709135 1 ADAPTER, 34" Mower
i2 1713286* 1 EXHAUST SHIELD, Front
13 1715287 1 EXHAUET SHIELD, Rear
T4 1917356 3 LOCKWASHER, 5/16
15 917372 a3 MNUT, Hex, 5HE-18
16 1918326 1 WASHER, Flat, 516
i7 19135438 3 MUT, Esna Hex Lock, 5/16-18
18 1927557 1 NUT, Hex Flangs, 5/16-18
19 1928608 1 NUT, Centerlock, 5f6-18
20 1928915 4 MNUT & WASHER ASSY., Hex 10-32
1 1930531* 4 SCREW, Truss Hd,, 10-32 x 2
22 1931332 1 CARRIAGE BOLT, 5/116-18 x 5/8
23 1931338 2 CARRIAGE BOLT, 5M6-18 x 1-3/4
24 1221339 1 CARRIAGE BOLT, BHe18x 2
P 1935048 1 MUT, Flange Lock, 5/16-18
28 960122 | CAPSCREW, Hex Hd., 5M1B-18 x 374
er 1960185 1 WASHER, Flat, 5/18
28 1960371 3 CAPSCREW, Hex Hd., 5/18-18 x 3/4

*Not required on models equipped with 12 HP Tecumseh englne,
Mig. Mos. 1692515, 1692517 & 1692519,

63



30" & 34" Twin Bag Catchers - Cover & Bag

64



Mifg. Nos. 1692149, 1682150

30" & 34" Twin Bag Catchers - Cover & Bag

REF. PART
MNO. NGO, QTY. DESCRIPTION

1 BE03G7 2 FIMN, Round Head

2 1667248 43 CLIP, Canoe

3 1672023 2 CLAMP

4 1675043 4 BIVET, Pop

5 1675707 2 TUBE CLIP, Grass Bag

6 1703700 1 SCREEN

Fi 1703764 2 BAG, Grass

8 1703807 2 HANGER

g 1703822 1 CROSS ASSY.
10 173852 1 HANDLE, Latch
11 1703855 2 HOOP, Bag
12 1704058 1 COVER ASSY.

(Inck. Ref. Nos. 4, 6, 18, 21, 22, 25, 33 & 40)
13 1704057 1 SEAL, Clip
14 1704075 1 SUPPORT, Tube
15 1704135 1 SEAL, Cover
16 1704180 2 WINDOW
17 1704405 1 DECAL, Safety
18 1704507 2! STRAP, Tube Suppori
19 1704508 3 BRACKET, Seal
20 1704615 1 TUBE ASSY., Support
{Inc), Ref. Nos, 14, 15, 18, 19, 34, 35, 38 & 39)

21 1706876 1 CABLE, Doubla Loop
22 1910531 4 WASHER
23 1917358 4 LOCKWASHER, 5f16
24 1917372 4 MUT, Hex, 5/16-18
25 1921318 1 WASHER, Plain, 1/4
26 1921266 4 CAPSCREW, Hex Hd., 3/8-16 x 7/8
27 1927428 2 SCHREW, Tantite, 1/4-20 x 3/8
bl 15928252 4 NUT, Hex, Whizlock, 3/8-16
25 19288319 2 MNUT, Hex, #10-32
30 183053 2 SCREW, Truss Hd., #10-32 x 1/2
R 1330542 & LCCKNUT, Flange, 1/4-20 End Lock
22 1931333 4 CARRIAGE BOLT, BHE-18 x 374
23 1933886 1 NUT, Speed
-+ 1960077 2 NUT, Hex, Lock, #8-32
35 1960098 2 WASHER
36 1960221 2 CLIF, Hairpin
a7 1960252 5 CARRIAGE BOLT, 1/4-20 x 5/8
36 1260381 7 HWVET, Pop
a9 1260359 1 SCREW. Round Hd., #8-32 x 7/2
40 1960400 1 SCREW, Selftapplhg, #10-12 x 58

65



30" & 34" Twin Bag Grass Catchers - Hitch

66



Mfeg. Nos. 1692149, 1692150

30" & 34" Twin Bag Grass Calchers - Hitch

REF. PART
NO. NO. oTY. DESCRIPTION
i 102004 i FIM, Round
2 176042 1 CLIP PIN, Safaty
2 1700022 1 SUPPORT ASSY.
4 1709026 2 ANCHOR ASSY.
E 1709111 i SUPPORT, Catcher
B 1917356 4 LOCKWASHER, 516
Fi 19173272 4 NUT, Hex, 516-18
8 1918326 4 WASHER, Plain /18
9 1921712 4 CAPSCREW, Hex Hd., 5A6-18 x 2-1/2

67



34" Grass Mulcher Kit 1692470

Existing 3
holes l'.;. VN

[
'
[
'

(.
I
!

REF. PART
NOQ. NO. QTY. DESCRIPTION
1 1707684* 8 SHREDDERS, Leaf (Optional)
2 1708865 1 BAFFLE, Discharge
3 1708867 1 BAFFLE, Mulchlng
4 1917356 Fi LOCKWASHER, 516
5 1917372 7 MNUT, Hex, 5/16-18
g 1919438° B MUT, Hex, Plastite, 5/16-18 {Opticnal)
7 1831333 5 CARRIAGE BOLT, 5M&-18 x 34

* Also available optlonal Leaf Shredder KIt, part no. 1636609;
which contains 8 ea. of Ref. Nos. 6 & 1.

68



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
(Tolerance = 20%)

SIZE SAE GRADE #2 SAE (GRADE #5 SAE GRADE #8
inflhs nflbs inflbs
fiNbs Nm. fiflhs Nm. ftbs Mm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 3 3.5 43 4.9
10-24 27 3.1 43 4.9 560 6.8
10-32 31 3.5 48 55 &8 7.7
1/4-20 66 7.6 a8 10.5 12 16.3
1/4-28 i 8.6 10 13.6 14 19.0
5/16-18 1" 15.0 17 23.1 25 34.0
5i16-24 i2 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 - 45 61.2
3/8-24 23 315 35 417.6 50 68.0
7/16-14 30 40.8 50 63.0 70 o952
7116-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 102.0 110 149.8
1/2-20 55 74.8 90 i22.4 120 163.2
9/16-12 65 88.4 110 149.6 150 204.0
8/16-18 75 102.0 120 163.2 170 231.2
5/8-11 a0 122.4 150 204.G 220 299.2
5/8-18 100 136 180 244.8 240 326.4
3/4-10 160 2176 280 353.6 386 25
3/4-16 180 2448 300 408.0 420 571.2
7/8-9 140 1904 400 5440 600 816.0
7/8-14 155 210.8 440 508.4 660 897.6
1-8 220 299.2 280 7886.8 900 1,244.0
1-12 240 326.4 640 8704 1,000  1,360.0
NOTES

. These torque values are to be used for all hardware excluding: locknuts,

self-tapping screws, thread forming screws, sheet metal serews and socket

head setscrews,

. Recommended seating torque valuss for locknuts:

a. for prevailing torque locknuts - use 65% of grade 5 torques,
b. for flange whizlock nuts and screws - use 135% of grade 5 torques.
3. Unless ctherwise noted on assembly drawings, all torque values must meet

this specification.




INDEX

Part No. Ref. No. Part No. Ref. No. Part No. Ref. Ho. Part No. Rei. No.
& Page No. & Page No. & Page No. & Page No.
102004 1-67 778249 57-25 Ta2160 8-23 1664847 5-40
1066681 1-43 778250 50-25 729021 38-23 1664047 145
106881 1-51 FrR260 15-23 a05123 o-19 1664853 2-45
108202 1-29 FTa262 1223 916001 349 1665036 345
108202 1-47 778263 54-25 926267 1-61 1665419 2-81
108209 2-47 770265 61-25 827103 &-19 1665835 10-38
108209 1-49 TiB278 7-23 27794 3-37 1665835 A-41
108512 1-7 778281 6-23 234683 2-3 16658356 10-47
122023 2-19 T7B230A 11-23 034683 a-5 1865835 6-49
153124 243 77ean B2-25 ag0202 2-M 1666332 4-9
153124 1-53 7800014 31-23 960202 2-29 1686759 2-29
157081 343 780072 28-23 960202 2-35 1656786 143
157081 2-51 7E0O0BS 174-25 860202 4-37 1666766 5-41
157127 1-27 780086 2-23 260361 312 1687248 2G5
158499 2-13 780030 76-25 380361 315 1667286 1-11
158458 2-1b Tap108 20-23 9E0367 1-65 1667312 11-47
158499 217 780159 34-23 250478 7-19 16867812 749
158499 315 TEOFE0 B5A-25 960478 3-27 1668487 8-42
159106 4-19 TRO161 68-25 860479 a47 1668513 5-53
152106 1-21 780162 65-25 1802946 353 16GGEES7 221
153106 227 780178 30B-23 1611705 543 1668827 4-29
159106 1-29 784365 10-23 1611705 3-51 1669105 12-39
164213 3-47 784373 9-23 1611710 3-35 1668105 6-41
164213 2-49 TRGBO26 a9-23 1650670 4-15 1669837 4-21
164247 1-37 TBGOEG 45-25 1651201 2-39 1671260 943
172353 1-35 TRE08G 48-25 1651201 1-41 1671260 A-51
172353 2-37 785139 17-23 1654830 43 1672023 3-65
172622 4-43 786150 16-23 16549320 4-5 16872132 13-39
172622 2-53 7861564 &3-25 1665651 6-43 1878132 12-47
173206 1-3 786157 18-23 1655851 4-53 1873320 o
173206 J-0 78040 28-23 1655728 3-39 16735353 525
1 73E6GA 1-9 788061 2323 1665725 4-47 1673796 6-5
176012 2-67 TRBOE7E 90-25 JEO57FF 4-3% 1674231 G-3
176440 2-3 788063 71-25 1656316 5382 1674231 7-5
176440 2-5 TOBOTE 33-23 1856916 2-41 1674440 5-20
176440 2-8 JEROTEA 7725 1666916 5-47 1675043 4-B5
510334 150-25 730007 37-23 1656916 3-49 1875707 565
770114 3-23 780025 44-25 1656927 8-38 1676183 5-13
7217 1-23 790047 41-23 1656027 G-47 1678183 417
774688 48-25 70074 36-23 1657242 7-47 1676460 8-19
774869 AT-25 72001 22-23 1667242 4-49 1676519 6-37
7762849 GE-25 TR2035 2723 1657965 7-38 1676861 7-5
776300 4-23 702073 25-23 J657969 B-47 1676861 8-5
F7e302 161-25 792073 42-23 1660007 53 1677274 7-41
77352 &7-25 TO2075 43-25 16680007 545 1678381 549
778068 i4-23 782076A 40-23 1663180 5-537 16578352 G-
TTA22A 51-25 742085 42A-25 1664015 8-39 1679163 3-81
Fid=) s 49-25 792125 26-23 16684019 341 1679163 i-65
TTB128A 5825 792137 85-2% 1664090 4-35 1675164 451
FTH120A 50-25 702139 20-23 1664847 9-29 1670164 253
7re1s1 56-25 7o2i42 22-23 1664847 T-43 1685245 14-3%
Egi-rral 13-23 782144 78-25 1664847 8-47 1685245 1347



INDEX

Part No. Bef. No. Part No. Fef. No. Part No. Ref. No. Part No. Ref, Ne.
& Paga No. & Page No. & Page No. : & Pagz No.
1685251 15-39 1704351 10-5 1706454 11-14 1708400 14-29
16852861 14-47 1704355 6-63 1706702 10-51 1708410 14-19
1685483 8-2 1704356 761 1706737 21-47 1708416 B8-13
1685483 9-5 1704405 17-65 1706737 11-49 1708416 7-17
1685670 10-43 1704419 6-13 1706738 2247 1708420 o013
1685672 5-31 1704419 4-15 1706738 12-49 1708421 10-13
16866 15* 427 1704419 517 1706739 2-63 1708426 15-0
1686538 3-i1 1704415 9139 1707057 i1 1708470 183
1686651 79 1704419 5-27 1707200 13-21 1708470 14-5
1700229 16-39 1704420 2-7 1707210 14-21 1708500 57
1700229 15-47 704428 94 1707270 21-3% 1708501 G-7
1700230 17-29 17045807 18-85 1707280 j4-43 1708504 9-11
1700230 16-47 1704508 18-85 1707280 11-61 1708509 10-11
1701435 7-37 1704603 8-51 1707286 853 1708511 11-11
1702665 3-63 1704603 753 17072092 9-53 1708514 77
1703273 18-32 1704615 2085 1707300 15-43 1708516 &7
1703273 17-47 1704626 5-11 1707300 12-51 1708519 19-43
1703508 B-2 1704625 6-11 1707310 23-47 1708520 11-53
1703700 6&-65 1704849 6-21 17073e3 2447 1708521 9-7
1703764 7-65 17048449 3-29 1707335 2236 708524 14.3
1703769 S-61 17045873 4-45 1707335 11-41 1708524 15-5
1703765 - 4-53 1704873 7-51 1707335 25-47 1708525 15-3
703805 5-21 1704326 20-32 1707335 13-4% 1708525 -16-b
1703808 6-20 1704928 8-41 1707375 12-g 1708536 11-13
TFQ3BO7 8-G5 1704226 19-47 1707424 13-3 1708536 &8-15
1703822 0-65 1704926 8-49 1707432 16-43 1708536 B-17
17038563 10-65 1705010 20-47 1707432 13-51 1708537 12-13
1703855 11-65 705010 B-62 107433 12-19 1708557 7-15
1703500 d-11 1706080 8-51 1707433 5-27 1708537 a-17
17033800 F-29 705248 7-11 1707436 23-30 17085564 18-21
1704056 12-65 1705249 8-11 1707435 12-41 1708554 15-29
1704057 13-65 1705249 1343 1707540 17-43 17068656 10-7
1704075 14-65 1705249 7-53 1707567 10-53 1708557 11-7
1704082 11-43 1705449 9-51 1707589 13-19 1708658 15-1%
1704082 B-03 1705876 21-65 1707684 1-68 1708559 12-7
1704129 12-43 17065897 10-41 1708250 16-43 1708561 2547
1704429 551 1705897 10-4% 1708253 10-3 1708561 14-48
1704135 15-65 1706011 37 1708263 11-5 1708562 24-38
1704180 16-65 176014 10-9 1708267 14-9 1708562 13-41
1704276 3-55 1706019 4-7 1708352 1129 1708664 12-53
1704276 3-57 1708037 -5-05 1708362 11-3 1708581 1313
1704276 352 1706037 5-57 1708352 12-5 1708639 G-55
1704277 4-55 1706037 5-59 1708363 12-3 1708629 857
1704277 4-57 1706252 7-21 1708383 13-5 17086390 6-59
1704277 4-59 1706255 8-21 1708366 15-21 1708645 14-13
1704314 13-29 17062586 9-21 1708366 12-29 1708545 815
17045314 8-41 1706280 10-21 1708367 16-21 1708645 14-17
1704314 18-47 1706260 9-24 1708367 13-29 1708715 1513
1704314 8-4% 1706264 11-21 1708405 715 1708716 156-13
1704341 B-&1 1706264 10-29 1708405 5-15 17068725 16-3
1704341 563 1706388 12-21 1708405 6-17 1708866 2-68
1704351 8-3 1706450 10-15 1708409 171 1708867 6B

A-2




INDEX

Part Ng. Ref No. Part No. Ref. No. Part No. Ref. No. Part Ho. Hef. No.
& Page No. & Page No. & Page No. & Page No.
1708877 7-h5 1739221 2021 1708919 15-33 1713845 10-15
1708877 7-57 1708221 19-28 1708920 10-31 1713846 16-17
1708877 7-049 1708222 2028 1709920 16-33 1713855 e =]
1708880 8-55 1708223 21-29 1705921 11-31 1713857 prl W+
1708880 B-57 1700224 2229 1709921 17-33 1713961 i2.55
1708880 8-59 709226 23-29 1700522 12-11 1713862 14-55
1708881 T2-91 1709227 2429 1700922 18-33 1713963 13-55
1708884 18-7 1709228 25-29 1710437 183 | 1713964 15-55
1708899 14-57 1709229 20-9 1710437 17-5 17139E5 16-55
1708300 15-57 1709231 21-21 1710437 23-21 1714020 1832
1708501 14-57 1709231 ZH-29 1710703 18-7 1714020 18-5
1708802 1557 1702232 1219 1713989 14-41 1714040 20-13
1708302 14-57 17259232 1§-27 17130849 io-48 1714040 31-15
1708904 15-5¥ 1708235 17-7 1713050 16-43 1714040 1717
178918 9-55 1708237 18-7 1713081 17-4% 1714064 19-5
1708918 9-57 1708244 27-29 1713022 15-41 1714077 20-5
1708918 054 1709260 17-3 T713167 g-35 1714078 21-5
1708926 10-67 1709271 12-27 1713196 16-41 1714081 248
1708327 10-65 1709323 1327 1713196 18-49 1714082 25-9
1708327 11-67 1709345 22-M 1713198 17-44 1714007 25-5
1708827 10-52 1709345 28-29 1713199 19-49 1714103 oa.g
1708955 j4-7 1709376 g-35 1713204 - 18- 1714103 12-15
1708965 16-8 1708381 8-37 1713204 20-49 1714264 13-59
1708965 15-7 1708382 T-35 17132856* 10-61 1714365 14-50
1708971 17-9 1719383 B35 1713286" 12-63 1714366 13-59
1708973 16-7 1708384 a8-37 1713287 11-61 1714367 14-59
1708390 189 1708385 10-37 1712287 1263 1714419 24-41
709022 3-67 1709850 23-79 1713338 19-41 1714419 oR-49
1700026 4-67 1702907 14-27 1713338 21-49 1714428 10-35
1709055 1713 1709305 1-31 1713444 15-27 1714429 11-37
1709055 815 1709505 1-33 1713490 11-55 1714434 13-31
1708055 1817 1709206 2-31 1713480 13-57 1714442 13-15
1702055 18-13 17099086 2-33 7713490 12-52 1714443 14-15
1709061 12-57 1709907 3-31 1713502 1217 1714447 20-5
1703061 11-549 1709307 a3 1713554 1317 1714448 17-55
1708075 18-9 1709908 4-31 1713555 14-17 1714455 14-57
1709089 16-19 1708908 4-33 1713556 13-11 1714458 15-57
1700039 727 1738909 533 1713557 1517 1714482 15-11
1709057 19-21 1708910 53 1713609 20-41 1714625 16-11
1709097 16-289 1708910 8-33 1713609 22-49 1714737 14-31
1FoE111 E-BY 1709211 7-33 1713610 23-49 1714738 15-31
1708112 10-63 1709412 8-33 1713613 21-41 1714759 16-31
1703134 9-61 1709813 8-33 1713613 24-49 1714740 17-31
1709135 11-63 1709914 10-33 1713614 25-49 1714741 18-31
17092049 20-43 17099156 6-31 1713619 22-41 1714808 19-21
17092009 12-532 1708915 1133 1713819 26-49 1714825 11-35
1700213 B-27 1708915 7-H 1713675 Z3-11 1714826 1237
1708218 1718 1708316 12-33 1713675 27-49 1910531 2255
1708218 8-27 1709217 g3 1713742 i8-18 1913744 21-43
1709217 17-29 1709817 13-33 1713832 14-11 1913744 14-5%
1709218 10-27 1709318 14-33 1713843 21-2 1916622 5-45
1709220 18-29 1709919 g-31 1713846 19-13 1916822 15-51

A-3




INDEX

Part No. Ref. No. Part Mo. Ref. No. Part No. Ref. No. Part No. Ref. No.
& Paga No. & Page No. & Page No. & Pagse MNo.
1916622 12-61 1918447 2521 1221871 2319 1924855 22-13
1916950 25-39 1318447 34-29 1321972 30-47 1024866 2517
1915950 25-41 1918447 20-31 1821872 21-49 1924855 35-21
1918950 22-43 1819262 17-27 1921877 23-5 1924856 472:-29
1918950 27-47 1919328 24-13 821977 12-11 1924940 23-3
1916950 26-49 1819326 2117 1922127 24-5 16924040 26-5
1916850 14-53 1819326 282 1922127 238-29 1924940 28-7
1916964 15-15 1919326 35-28 1922234 2221 1924940 27-19
1216864 24-21 1819326 36-29 1322511 20-27 10924940 4429
1916364 6-45 1219326 25-43 1822755 26-7 1924940 34-39
1316964 18-51 1319326 17-51 1922755 26-13 1924040 32-41
1216264 13-61 1919326 18-53 1322755 20-15 1924040 32-49
1216965 26-329 1919328 14-61 1822755 2419 1924940 34-47
1916965 26-41 1919326 16-63 1922755 28-39 1924040 Sa-45
1916965 23-43 1019326 8-67 1922755 27-41 1924940 21-51
1916965 28-47 1919381 -7 182331 25-5 1925003 24-3
1916965 30-49 1979381 18-11 1823341 40-20 1925003 27-5
1916965 15-53 191931 22-17 1923358 2127 1925003 a6-9
1918968 16-27 1919381 20-19 1923451 29-39 1925592 37-8
1917356 17-11 1919381 2921 1923471 31-47 19974249 2765
1917356 21-13 1913381 18-27 19234591 30-39 1927429 35-21
1917356 16-15 1919351 37-29 1923431 28-41 1927429 45-25
1917358 18-17 1916384 21-19 192344 32-47 1927531 35-47
19173506 25-21 1918438 30-11 192349 32-49 1927557 20-11
19173566 30-28 1915438 2820 1923683 2h-19 1927557 2815
1917356 31-28 1913438 15-61 192271 219 1027557 28-27
19173506 24-43 19159438 17-G3 1923701 3139 18927557 17-61
1917356 16-53 1918438 G-683 192371 29-41 1937557 18-63
1917366 14-63 1915438 22-7 1923735 27132 1928352 38-2
1917356 23-65 1918438 2743 1923735 24-17 1928352 35-39
1817356 &-67 1918439 18-51 1923903 32-39 1928352 3341
1917366 4-G8 j920161 16-81 1923903 an-41 1328352 23-43
1817372 2213 1820328 23-7 1924008 32-9 1928352 25-47
1817372 17-15 1920415 28-43 1924356 207 1828352 2549
1917372 1317 1820415 19-51 1024256 33-8 1928352 21-53
1917372 26-21 18211786 22-19 1924356 -8 18928352 28-65
1997372 32-29 1821176 19-27 1924256 33-3% 1228638 18-51
1917372 33-29 1821210 28-43 1924356 31-41 15928588 19-63
1917372 25-43 12321210 20-51 1924356 33-47 1028731 56-39
1917372 17-58 1821221 298 18243506 23349 19287531 3441
1917372 15-63 1921319 30-9 1824359 33-21 1028019 28-65
1917372 24-65 1821319 31-1 1824559 41-29 1928918 19-61
1217372 7-67 1921319 4% 1924361 25-9 1928910* 20-63
J917372 5-68 1921319 25-65 1924361 26-19 1928957 3747
1317421 27-8 1921332 25-13 1924361 34-21 228057 36-49
1918180 2313 1921352 18-15 1924361 22-27 19320531 30-65
1918199 18-15 1921333 21-3 1924361 42-248 1830531 20-61
13781499 2017 1921333 2317 1924381 30-43 1230531+ 21-63
1918189 27-39 19297148 9-67 1924361 15-53 1830551 25-3
1913199 29-47 1321966 26-65 1924368 J31-43 12305 #8-5
1918447 20-7 1921968 24-7 1924366 20-33 1830581 39-9
1913447 25-9 1921874 25-F 1924256 22-3 1930531 21-11

A-4



INDEX

Part No. Ref. Mo, Part Ha. Ref. Ho, Part Mo, Raf. No. Part Ho. Ref. Ho.
& Page Ho. % Page Ho. & Page No. & Page Ho.

1930551 29-19 18933263 3947 1960236 25-7
1930581 2427 1933688 22-13 1560257 52-24
1930588 29-13 1933689 24-15 1860252 37-65
1930548 21-15 1933689 2727 1960262 26-16
1830801 22-53 1933886 23-B5 18960295 23-11
18930641 40-9 1033896 22-681 1360335 49-9
1530641 46-29 1933988 28-3 19680353 25-51
1830642 419 1933988 325 1860370 35-13
1830642 22-11 1933988 44-9 1880370 27-16
1930642 31-65 1933588 33-13 1860374 29-61
1930644 20-7 19323288 25-15 1880371 28-63
1930644 30-12 1935048 33-7 1960373 31-3
1930644 2527 1835048 28-27 1960373 2411
1930645 30-7 1435048 231 1360373 35-41
1930845 3721 1235048 25-63 1960381 38-65
1930645 34-43 18351405 24-81 1960399 39-65
1830645 38-47 19351558 28-27 1950400 40-85
1830645 3749 1935255 28-3 1960405 2917
1930645 22-51 19352505 335 1960483 a7-13
19306351 317 1935255 45-3 1960483 3017
19371202 29-5 1935255 3413 1950509 31-27
1951277 26-3 1936255 2717 1960518 9-45
193277 a0-5 1936228 a9-13 1960518 26-51
18931277 42-9 1950021 28-17 1960538 38-13
1831277 3013 1260020 3219 1960536 28-i5
1M 277 2215 1860020 2643 1960536 3i-17
1931317 8-45 1860020 24-53 1960540 20-8
1931218 4729 1860074 37-43 8221042 41-21
1931318 23-51 1860074 25-53 8221042 53-29
1931332 31-18 1960077 24-85 8221042 14-37
1931332 26-27 1860023 38-43 41708267 14-8
1931332 22-83 1960083 24-51 61685670 10-43
1931333 27-3 1960096 23-61 61685672 5-51
1931333 31-5 1960036 35-60

1831333 32-65 1960112 30-3

1831333 7-68 1960112 34-5

1931335 32-7 1960114 46-8

1931335 38 1960114 13-37

1931335 48-28 18960122 26-61

1931338 23-63 18680122 26-63

1921339 21-61 1860151 a0-27

1831339 24-63 1960160 47-9

1231342 a8-21 1980170 24-F

1931342 45-29 19670 48-9

1931350 43-8 19560185 27-B1

1951352 23543 1960185 27-63

1931352 23-53 1960221 36-65

1831355 50-29 1860223 40-21

1833263 3113 1860223 51-28

1832263 23-15 1860223 29-43

1933263 26-17 1960223 26-53

1933263 37-39 1960223 28-61

A-b




NOTES




NOTES




ATTACHMENTS & ACCESSORIES

WDGdSIdE Tmru.purt

soSingle S g
Smgln:_ "':l:'wu::




Simplicily

thrtdoor Power

Equipment

500 M. Spring Street, PO Box 9497
Porl Washingion, W1 530740997

TP-1385-01
Frinted In USA
1855 Revised 8/95






